MORRO BAY

OUR WOTER

RELIABLE. CLEAN. FOR LIFE.

City of Morro Bay
Water Reclamation Facility Project

QUARTERLY PROGRESS STATUS REPORT
TO FUNDING / REGULATORY AGENCIES
(COMBINED REPORT)

REPORTING PERIOD
July 1, 2021 through September 30, 2021

C c?r“"qta



MORRO BAY

OUR WOTER

RELIABLE. CLEAN. FOR LIFE.

City of Morro Bay
Water Reclamation Facility Project

QUARTERLY PROGRESS STATUS REPORT
TO FUNDING / REGULATORY AGENCIES
(COMBINED REPORT)

REPORTING PERIOD
JULY 1, 2021 THROUGH SEPTEMBER 30, 2021
Clean Water State Revolving Fund (CWSRF) Planning Loan Agreement No. D16-01016

Water Infrastructure Finance and Innovation Act (WIFIA)
Funding Agreement No. N17150CA (Water) / No. N17108CA (Wastewater)

CWSRF Funding Agreement No. (SWRCB0000000000D2001033)




CONSTRUCTI ON QUARTERLY PROGRES WISTARUS LRBRTCRLRCLah wwhvh WO

| 2y GSyua

{ SOGRAYISWNI wSOt I YFGA2Y CFOAfAGE 62wCo M
1.1 Construction Progress Report — Reporting Period: July 1 to September 30, 2021 1
1.2 Project Summary 1
1.3 Project Scope of Work 2
1.4 Construction Progress: July 1to September 30, 2021 2
1.4.1 General and Administrative 2
1.4.2 Area 10 - Sitework 2
1.4.3 Area 20 - Headworks 2
1.4.4 Area 30 - BNR/Membrane Bioreactor (MBR) Treatment 2
1.4.5 Area 50 - Reverse Osmosis [ UV-AOP 3
1.4.6 Area 60 - Product Water Facilities 3
1.4.7 Area 70 - Residuals/Sludge Processing 3
1.4.8 Area 80 - Electrical and Controls 3
1.4.9 Area 90 - Chemical Storage and Feed 3
1.4.10 Area 95 - Operations Building 3
1.4.11 Area 96 - Maintenance Building 3
1.4.12 Areas 14, 15, 16, 17 - City Yard Facilities (Canopies, Shed, Storage, etc.) 3
1.5 Project Photographs 4
1.6 Change Order Summary 9
1.7 Problems Encountered / Solutions / Status 11
[ SOGW2y ASet yOS Cl OAf AGASE M H
2.1 Construction Progress Report — Reporting Period: July 1 to September 30, 2021 12
2.2 Project Summary 12
2.3 Project Scope of Work 13
2.4 Construction Progress: July 1 to September 30, 2021 14
2.4.1 General and Administrative 14
2.4.2 Segment 1 — Atascadero Road (Existing City Wastewater Treatment Plant to Bike Path) 14
2.4.3 Segment 2 — Bike Path (Atascadero Road to Morro Creek Foot Bridge) 14
2.4.4 Segment 3 — Bike Path (Morro Creek Foot Bridge to Main Street) 14
2.4.5 Segment 4 — Main Street (Bike Path to Quintana Road) 14
< carcllo FINAL| OCTOBER2021] i

pw://Carollo/Documents/Client/CA/Morro Bay/11100A60/Deliverables/Program Update Reports/Funding Agencies/2021-06-30 MBWRF Quarterly Status Report No. 5 (2021 Q2)






CONSTRUON QUARTERLY PROGREZSQWS WATUS aREROPP C/ LRCLA&hHwWWwvh W9

|l 60 NBOALFGA2Y A

AA average annual

AOP advanced oxidation process
APCD Air Pollution Control District

ASR aquifer storage and recovery

B&V Black & Veatch Corporation

BMP best management practice

BNR biological nutrient removal

BR brine

Carollo Carollo Engineers, Inc.

cco Contract Change Order

CDFW California Department of Fish and Wildlife
City City of Morro Bay

CL2AB Class 2 Aggregate Base

CLSM Controlled Low-Strength Material
cMuU concrete masonry unit

COVID-19 Coronavirus Disease 2019

CPM critical path method

cT contact time

CWSRF Clean Water State Revolving Fund
DB design-build

DDW Division of Drinking Water

FBW filter backwash

Filanc J.R. Filanc Construction Company, Inc.
FIW filter inlet water

FM force main

FO fiber optic

FRP fiberglass reinforced plastic

GMP guaranteed maximum price

GSI GSI| Water Solution, Inc.

HDPE high-density polyethylene

HVAC heating, ventilation, and air conditioning
IPR indirect potable reuse

LF linear foot

MBR membrane bioreactor

MGD million gallons per day

MTBM Microtunnel Boring Machine

ey
< carclin FINAL| OCTOBER 2021] iii



CONSTRUON QUARTERLY PROGREZSQWS WATUS aREROPP C/ LRCLA&hHwWWwvh W9

NEMA National Electrical Manufacturers Association
NPDES National Pollutant Discharge Elimination System
NTP notice to proceed

Oo&M operations and maintenance

odl Overland Contracting, Inc.

PG&E Pacific Gas & Electric

PCO potential change order

PEMB Pre-Engineered Metal Building

POW Plant Outfall Water

PLC programmable logic controller

Orig. original

PRW plant recycled water

RFI request for information

RFQ request for quotation

RO reverse 0smosis

RWQCB Regional Water Quality Control Board

SAFE stormwater auxiliary filtration equipment
SCADA supervisory control and data acquisition
SHPO State Historical Preservation Officer

SHT sludge holding tank

SLO San Luis Obispo

SWRCB State Water Resources Control Board
SWPPP stormwater pollution prevention plan

USEPA United States Environmental Protection Agency
USFWS United States Fish and Wildlife Service

uv ultraviolet

Vdc volts, direct current

WIFIA Water Infrastructure Finance and Innovation Act
WRF water reclamation facility

WWR wastewater raw

WWS wastewater screened

Iy
< carclin FINAL| OCTOBER 2021 ]| iv






CONSTRUON QUARTERLY PROGRESDWS WATUYS aRERORT C{ LRCL&Hwwhh WO

1.Broject Scope of Work

1 0.85/0.97 million gallons per day (MGD) T Product Water Storage Tank.
WRF Average Annual (AA) 1 Indirect Potable Reuse (IPR) Pump
1 Influent Course Screens. Ztatlon'. Buildi
I Vortex Grit Removal Basins. T Mpferatlons LIJBI :29
I Stormwater Auxiliary Filtration T Maintenance U_;d_mg'
Equipment (SAFE) System (for high flow T RO/U\_/'AOP_B{“ Ing.
Equalization and Filtration). T Electrical Building.
1 Fine Screens 9 City Vehicle Parking Canopy.
7 Odor Control 1 Covered Outdoor Storage Aisles.
i Biological Nutrient Removal (BNR). 1 Water/CoIIections Stor_age Shed.
1 Membrane Bioreactor (MBR). 1 Water/Collections Equip. Canopy.
{1 Sludge Holding Tank (SHT) 1 Access Road and Site Improvements.
1 Sludge Dewatering. 1 Yard Piping and Site Work.
1 Reverse Osmosis (RO) Filtration 9 Electrical Distribution Facilities.
9 Ultraviolet (UV)-Advanced Oxidation T Emergency Standby Generator.
Process (AOP). 9 Instrumentation and Controls.
9 Utility Extensions into Site.

9 Outfall Pump Station.

Figure 1 Morro Bay Water Reclamation Facility Site Plan

-

o o0 ‘owaef

AT S A O W

7

/
i
@

)
VACTOR RECEIVING
STATION RASHOORN ~~

B srcxavnrcn

JOINT VENTURE

S.A.F.E. -
SETTLE TANK

[EX srackaveatcu
FILANC

CENATERING AREA

S.AL
e FRLTER—

CITY OF MORRO BAY
MORRO BAY WATER
RECLAMATION FACILITY (WAF)
SITE PLAN

A\

N\ = ourralL pue staTIoN

, oy
O Ccarniin FINAL| OCTOBER2021]| 2



CONSTRUON QUARTERLY PROGREZSQWS WATUS aREROPP C/ LRCLA&hHwWWwvh W9

14 Construct itdonl ywrilogtroesSept ember 30, 2021
1. 4Gédner al and Administrative

Contractor continues to maintain SWPPP Best Management Practices (BMPs).

Contractor continues to adhere to pertinent Mitigation Measures stipulations.

Contractor/subcontractors continue to comply with Davis-Bacon Act requirements.

Several requests for public information were responded to during the reporting period.

Contractor continues equipment submittals/procurements, subcontractor bidding, etc.:

- Submittal processing is on-going - 450 items submitted and/or approved to date.

- DB Team has processed 242 requests for information (RFIs) and 30 Design Clarifications to date.

1 Contractor continues to prepare and submit critical path method (CPM) schedule updates monthly:

- Contractor's September 2021 CPM Schedule Update indicates 12 days late in achieving both
Substantial Completion and Final Acceptance, based on current contractual completion dates.

1. 4A24d®Si t ewor k

=A =4 -8 -8 -9

9 Contractor has completed major earthwork operations including filling, compacting, and rough
grading the entire site (only exception is below noted and ongoing landslide remediation work).

1 LANDSLIDE REMEDIATION: On January 28, 2021, the previous cut-slope landslide area reactivated

during a major storm. The DB Team has performed extensive site investigation, developed

remediation drawings, and submitted total costs in the amount of $825,300 to address the known

conditions. The remediation scope of work includes: removal and stockpiling of approximately

17,000 cy of loose material to the mapped slip plane, benching into competent native subgrade

material, installing a subdrain system at each bench with drainage to surface, placement and

compaction of 17,000+ cy of engineered fill, surface contours to enhance precipitation run-off,

concrete v-ditches to divert run-off from the areas, and the installation of two inclinometer for

future monitoring by the City (monitoring not included). Work will be completed in October 2021.

Future deliverables shall include As-Built IFC Drawings of all site work revisions and a P.E. stamped

Geotech Report amendment indicating approval of work and updated slope stability analysis.

Contractor has essentially completed major yard piping installations.

Contractor continues work on minor service piping, equipment drains, etc.

Contractor commenced pressure testing of installed underground piping, including:20” to 78” POW.

Electrical Subcontractor completed the following site work installations:

- Installing street light stanchions, fixtures, and precast foundations along plant access roads.

- Continued PG&E conduit run along the WRF Access Road to the PMI-9 Vault on Teresa Road.

1. 4Ar3eaH@28dwor ks

=A =4 A -8

1 Continued installation of process piping, valves, appurtenances, handrails, etc., associated with the
Course Screens and Grit Tank equipment skids (by Zima/Kusters) at the Headworks upper slab.

1 Completed concrete placement and leak testing for SAFE Diversion Box (high flow diversion box).

1 Completed setting Fine Screens (by Enviro-Care) and installing adjacent process piping, valves, etc.

i1 Taking delivery and setting in place the Odor Control Bio-Filter System (by ESC Environmental).

1. 4Arde aBRBMBHRTr eat men

1 Completed concrete placements for MBR cassette tank walls, and currently working on leak testing.
1 Installing MBR equipment (by Suez) including pumps, blowers, control panels, and process piping.
1 Installing WAS/SCUM wet well tank, pumps, process piping, valves, etc.

1 Installing Recycled Water Pump Station skid mounted system and connecting process piping.

oy
O Ccarniin FINAL| OCTOBER2021]| 2



CONSTRUON QUARTERLY PROGREZSQWS WATUS aREROPP C/ LRCLA&hHwWWwvh W9

1. 4A5eaR80 BLOP

1 Completed RO/UV Building erection including exterior walls, roof, Electrical Room interior walls, etc.

Electrical subcontractor installing conduits, boxes, panels, etc. in the Electrical Room.

1 Continued installing Reverse Osmosis (RO) equipment (By H20 Innovation) including 3 each RO
skids, RO Flush Pump skid and Tank, RO CIP Pump skid and tank, Neutralization Tank, etc.

1 Completed coating concrete in containment areas for CIP, FLUSH, and Neutralization Tank(s).

1. 4AleaPBOduct Wat er Facilities

=

i Continued installing Calcite Facility equipment including 2 each Calcite Filter Tanks, Flush Pump and
Backwash Supply Tank, and much of the connecting process piping, valves, supports, etc.
1 Continued installation of IPR/Outfall Pump Station equipment including pumps, piping, valves, etc.

1. 4ArfeaR&9i dual skSlsudge Proc

1 Completed concrete placement for Dewatering Facility slab-on-grade including all underslab piping
and electrical. Also placed concrete containment curbs. Ready for Belt Press equipment delivery.

1 Completed concrete placement for wet weather SAFE Filter slab-on-grade, including underslab
piping and electrical. Also installed the cloth disk filter equipment (by Aqua-Aerobics) and
associated process piping, valves, auxiliary equipment, pumps, etc.

1. 4ABeaEB®B&ctri cal and Control s

Completed concrete work for Electrical Building, and Generator Facility, slabs-on-grade.
Emergency Generator has been delivered and set on slab. Installed access stairs and platforms.
Completed Electrical Building erection including exterior walls, roof, etc.

Electrical subcontractor installing conduits, boxes, panels, Motor Control Centers (1 & 2), etc.

1. 4AMeaChBOmical Storage and Feed

= =4 4 =4

1 Completed Chemical Facility structural steel columns and roof beams erection. The Chemical
Facility canopy roof panels are back-ordered.
1 Continued coating concrete in the various individual Chem Pump and Storage containment areas.

1. 4AY@aOpbéraBuiondi ng
1 Building interior work is on-going, including: gyp board wall and ceiling installations, interior wall
texturing and painting, interior electrical and lighting, heating, ventilation, and air conditioning
(HVAC) equipment and ducting, fire protection systems, windows, doors, bathroom tile, etc.
9 Building exterior work is essentially completed, including roof, cupolas, louvers, building trim, etc.

1.4 ArxaM8@bntenance Building
1 Building interior work is on-going, including: gyp board wall and ceilings, interior wall texturing and
painting, interior electrical and lighting, HVAC, fire protection, windows, doors, roll-up doors, etc.
9 Building exterior work is essentially completed, including roof, louvers, building trim, etc.

1.4AY2as 14 ,-Cilby YYI&r(dCldacpiled ., esBlted, Storage,

1 Completed all building erections for WRF Parking Canopy and Outdoor Storage Aisles (PEMBs). The
Storage Shed wall panels and Vehicle/Equipment Storage Canopy roof panels are back-ordered.
i  Electrical subcontractor installing conduit, switches, fixtures, for canopy lighting and receptacles.

oy
O Ccarniin FINAL| OCTOBER2021]| 3



CONSTRUON QUARTERLY PROGRESD WS WATUYS aRERORUC/ LRCL&Hhwwhvh W9

15 Project Photographs

Sept. 30, 2021 - Looking N.W. — Entire Site (note: Ops Bldg, Maint Bldg, Water Tank, RO Bldg, Vehicle/Equip Canopies).

-~ Iy
P o Lgaciinhe | FINAL| OCTOBER2021| 4




CONSTRUON QUARTERLY PROGRESDWS WATUYS aRERORT C{ LRCL&Hwwhh WO

July 1, 2021 - Looking S.W. — North Site (note: MBR slab/tanks, Headworks, Elect. Bldg, BNR and SHT Basins).

7 “mf‘rj 8

F g

s ST B e |
f?f E “' et s
L)r' = = VN

Sept. 30, 2021 - Looking S.W. — North Site (note: MBR slab and cassette tanks, Headworks facility, Elect. Facility slabs).

- oy
O Ccarniin FINAL| OCTOBER2021| 5




CONSTRUON QUARTERLY PROGRESD WS WATUYS aRERORUC/ LRCL&Hhwwhvh W9

July 1, 2021 - (L to R): Wash Rack, Product Water Tank, IPR/Outfall Pump Station, Calcite Contactor, RO/UV Bldg, and
Maint Bldg, Chemical Facility (lower frame of photo).

Sept. 30, 2021 — (L to R): Vehicle Equipment Storage Canopy, Wash Rack, Product Water Tank, IPR/Outfall Pump
Station, Chem Facility (lower frame), Calcite Contactor, RO/UV Bldg, and Maint Bldg.

-~ Iy
P o Lgaciinhe | FINAL| OCTOBER2021]| 6




CONSTRUON QUARTERLY PROGRESD WS WATUYS aRERORUC/ LRCL&Hhwwhvh W9

Sept. 22, 2021 — Landslide Remediation: removing loose material, benching into competent subgrade, installing subdrain.

-~ Iy
P o Lgaciinhe | FINAL| OCTOBER2021| 7




CONSTRUON QUARTERLY PROGRESD WS WATUYS aRERORUC/ LRCL&Hhwwhvh W9

Sept. 30, 2021 - Looking down at entire Site.

-~ Iy
P o Lgaciinhe | FINAL| OCTOBER2021| 8




CONSTRUON QUARTERLY PROGRESDWS WATUYS aRERORT C{ LRCL&Hwwhh WO

16 Change Order Summary
Table 2 WRF Guaranteed Maximum Price - Change Tracking Log
Approved Cal

No. [tem Amount ($) e Status
1 New Sodium Hypochlorite Feed for Plant Water 78,576 0 Amendment 1 Executed
2 Change Architecture of Operations Building (21,623) 0 Amendment 1 Executed
4 Headworks Odor Control 18,422 0 Amendment 1 Executed
5 Remove Canopy and Monorail at MBR (185,434) 0 Amendment 1 Executed
9 Consolidate Chemical Facilities 218,978 0 Amendment 1 Executed
10  Modify Chemical Piping (15,856) 0 Amendment 1 Executed
15  Remove Solids Dumpster Lid 14,543 0 Amendment 1 Executed
16  Modify Outfall Pump Station 367,632 0 Amendment 3 Executed
17  Add SAFE Equalization Tank 504,116 0 Amendment 1 Executed
18  Instrumentation and Control Changes 75,266 0 Amendment 1 Executed
19  Reduce Size of the Product Water Tank (129,681) 0 Amendment 3 Executed
21  Revise Maintenance Building Layout and Size 516,583 0 Amendment 1 Executed
22 Influent Piping and Metering 411,766 0 Amendment 1 Executed
23 Outdoor-Rated Blowers (BNR) (58,210) 0 Amendment 1 Executed
24  Remove Bypass of Coarse Screens (37,137) 0 Amendment 1 Executed